
INTEGRATED RISK MANAGEMENT IN THE IMPLEMENTATION 

OF DUAL GREY AND POTABLE WATER RETICULATION 

SYSTEMS IN SOUTH AFRICA. 

 

 

 

Olanrewaju Olawale Olugbenga 

 

 

 

A thesis submitted to the Faculty of Engineering and the Built Environment, 

University of the Witwatersrand, Johannesburg, in fulfilment of the 

requirements for the degree of Doctor of Philosophy. 

 

 

 

 

 

 

      Johannesburg, 2012 

 

  



 ii 

DECLARATION 
 

I declare that this thesis is my own unaided work. It is being submitted for the degree of Doctor 

of Philosophy in the University of the Witwatersrand, Johannesburg. It has not been submitted 

before for any degree or examination in any other University. 
[...]
regards to smell from 3 months after implementation to 7 months after implementation.  

At UJ the responses show an increase from 46% (3 month after implementation) to 80% 

(7 month after implementation) and a decline to 25% about 14 month after 

implementation. Two issues likely resulted in this decline of the levels of satisfaction 

from 7 months after implementation to 14 months after implementation. Firstly, the 

ineffective maintenance at the time and secondly, the smell of chlorine which was used as 

the disinfectant and which many of the respondents deemed to be a persistent and 

unpleasant smell. 

 At both sites, most respondents were generally pro-active in the implementation and use 

of the greywater toilets even though there is a visible decline in use at UJ. This was likely 

due to the ineffective maintenance at the time of the survey. 

Overall, the results highlight the positive impact regular community engagement and awareness 

by the project team and regular maintenance had on respondents. 

 

(ii) Public awareness and involvement: During these process, the majors concerns raised by 

respondents were recorded and addressed promptly. Some of these concerns helped to identify 

some attributes of importance regarding the smooth running of the GWR system. Some of the 

concerns raised included the following: 



 119 

 the back-up of bath and shower greywater into the ground floor bath and shower when 

released from the 1st floor just after the system was implemented;  

 unpleasant smells from the greywater during flushing after a long holiday with no 

maintenance carried out on the system prior to respondents’ resumption at the residence;  

 the effect of the disinfected greywater on feminine hygiene while using the greywater 

toilet especially if there is a splash during toilet use; 

 the ring of scum/soap often seen in the greywater toilet bowl; and 

 low flushing pressure in the ground floor greywater toilet.  

 

(iii) The major highlights of the attributes of importance and estimation of respondents’ willingness 

to pay for greywater included: 

 The positive and largest coefficient (5.28) determined for the smell attribute of greywater 

indicated that respondents viewed a pleasant smell as the most important attribute of the 

greywater. Second to smell was the colour of greywater with a coefficient of 2.52. This 

indicated that the elimination of unpleasant smells and the addition of cistern blocks to 

colour the greywater blue will increase the preference for GWR.  

 Respondents were rather willing to spend about double the amount of money to improve 

the colour on the smell of the greywater. This is evident in the WTP values determined 

for smell (4.1) in comparison to colour (2.0). 

 

 

  



 120 

CHAPTER 5 

TECHNICAL AND ECONOMIC MEASURES TO RISK MANAGEMENT 
Reclaimed greywater is expected to fulfil four main criteria (hygienic safety, aesthetics, 

environmental tolerance and economic feasibility) (Nolde, 1999; Li et al., 2009). To achieve 

these criteria, technical and economic measures in addition to others must be put in place to 

manage and therefore mitigate the risks associated with the implementation of GWR for toilet 

flushing. According to Adewumi (2011) and WHO (2006), technical and economic factors are 

important in determining the viability of a new reuse scheme. Technical measures include the 

selection and implementation of the most suitable technology, determining downstream demand 

and preventive measures put in place to ensure that the use of recycled water in dual pipe 

schemes is environmentally sustainable (USEPA, 2005). While economic measures involve 

employing various instruments to determine the economic feasibility of a proposed project, 

economic measures also consider the optimal use of limited resources, opportunities foregone by 

their uses and comparisons between competing options (WHO, 2006). 

 

This section reports on the technical and economic measures put in place to manage and 

therefore mitigate the risks of failure associated with the implementation of GWR for toilet 

flushing. These measures include: 

 The development of a framework for evaluating locally available greywater package 

plants. No tool such as this currently exists. With increased greywater reuse within South 

Africa and beyond, and the plethora of treatment units purporting to produce suitable 

toilet flushing effluent from greywater/wastewater, the framework developed offers 

decision-makers with an efficient tool for evaluating a diversity of plants and selecting 

the most suited for specific requirements; 

 The estimation of toilet flushing water consumption in high density urban buildings and 

consequently, develop a model for this purpose; and 

 The evaluation of the costs and benefits of GWR at the two pilot sites – WITs and UJ. 

This evaluation is timely as no South African study exists that investigates the economics 

associated with greywater reuse for toilet flushing within a residential nor non-residential 

building. 

 



 121 

5.1  Development of a framework for evaluating locally available greywater package 
plants 
5.1.1. Background 

The selection of the most appropriate or the best available technology in the execution of any 

GWR project will most likely play a key role in its operational reliability, the suitability of 

recycled water quality and a reduction in the health risks associated with GWR. 

To optimally facilitate this selection of technology for the pilot projects employed in this study, a 

framework to evaluate available greywater treatment package plants was developed. The 

development of the framework involved the following tasks: 

1. A literature review to understand greywater treatment technologies typically employed in 

small package plants. Small package plants are used to treat wastewater in small 

communities or in individual households with about 4 to 1000 PE. They commonly treat 

flows between 37.85 m3/day and 946.25 m3/day;  

2. The population of a database of locally available small package plants;   

3. The development of a framework for evaluating these plants with the treated greywater 

effluent specifically for toilet flushing. 

 

5.1.2.  Review of greywater treatment technologies 

Various authors have worked extensively on the review of greywater treatment options and 

application among them are Pidou et al, (2007) and Li et al (2009).  In Li et al. (2009), greywater 

treatment for unrestricted, non-drinking urban reuses (including toilet flushing) typically requires 

four processes – pre-treatment, chemical/biological treatment, filtration and disinfection (if 

restricted reuse, disinfection may be excluded). Individually, these processes cannot guarantee 

adequate treatment. Figure 5.1 shows Li et al.’s (2009) proposed treatment flow for different 

qualities of greywater for urban non-drinking purposes. 



 122 

 

Figure 5.1: Greywater treatment for non-drinking urban reuses (Li et al., 2009). 
 

Common amongst most locally available package plants, is the actual treatment of greywater 

using biological processes i.e. suspended growth or fixed film/growth systems (details of these 

processes are presented below) (Hulsman & Swartz, 1993, Laas & Botha, 2004 and Gaydon et 

al., 2006). There are however other package plants that make use of reverse osmosis, chemical 

treatment or other processes. The sections below briefly describe the suspended growth and fixed 

film/growth systems.  

 

5.1.2.1  Suspended Growth Systems 

(Elisabeth V. Münch, 2005) 

 

The activated sludge process is the best-known suspended growth system. This process is most 

commonly used in large, centralised and small wastewater treatment plants. Activated sludge is 

the process whereby sewage is aerated (using atmospheric air or pure oxygen) and agitated in 

order to promote the growth of beneficial microorganisms that break down organic matter and 



 123 

produce biological floc. The process usually occurs in two distinct phases (and therefore vessels) 

i.e. aeration followed by settling. Four processes are common in all activated sludge systems: 

 A flocculent, aerated slurry of microorganisms (which is called “mixed liquor suspended 

solids” or MLSS) is utilized in a bioreactor to remove soluble and particulate organic matter 

from the influent wastewater;  

 Quiescent settling is used to remove the MLSS from the process stream, producing an 

effluent that is low in organic matter and suspended solids;  

 Settled solids are recycled as a concentrated slurry from the clarifier back to the bioreactor;  

 Excess MLSS (sludge or biosolids) is discharged from the bioreactor in order to control the 

solids retention time to a desired period.  

 

There are several process variations to the activated sludge process- the main ones are briefly 

described below:  

 

a) Sequencing Batch Reactor (SBR)  

The SBR process is a fill-and-draw-type reactor that acts as an aeration basin and final clarifier. 

Wastewater and biomass are mixed and allowed to react over several hours in the presence of air. 

At a certain point in time, the aeration is turned off and the mixed liquor in the reactor is allowed 

to settle, thereby removing the need for a separate settling tank.  

 

After a short settling period, the clarified treated effluent is discharged via a specially designed 

decanter. One design variant is that the decanter follows the liquid level down enabling only the 

clear, treated effluent to be discharged, while the biomass continues to settle. Once the treated 

effluent is discharged, the reactor is available to treat a further batch of wastewater. This way, 

the process operates on a batch treatment principle, with the operations being sequenced. Two or 

more SBRs are usually operated in parallel unless a sewage storage tank is used.  

 

b) Membrane Bioreactor (MBR)  

A membrane bioreactor (MBR) combines the process of a suspended growth system and 

membrane filtration into a single unit process. MBRs replace the need for a separate filtration 

process attached to a suspended growth system with a treatment process that has a small 



 124 

footprint and produces high quality effluent with low TSS, BOD, and turbidity. There are two 

basic configurations for a MBR: a submerged membrane bioreactor that immerses the membrane 

within the suspended growth system (Figure 5.2) and a bioreactor with an external membrane 

unit. MBRs are usually of a modular design such that it may be located indoors or outdoors and 

it may be for large or small scale applications. The suitability of MBRs for GWR is strongly 

influenced by its capability to remove both biological contaminants without the use of chemicals 

for treatment. MBRs provide a proven and reliable treatment technology, having been used 

extensively in Japan for greywater and blackwater reuse systems.  

 

Control of membrane fouling is an important operational issue. If fouling is not controlled, 

membranes will wear quicker, and there will be increased energy costs and decreased effluent 

quality. MBRs have higher capital (which includes expensive membranes) and energy 

(chemicals required for membrane cleaning) costs than other treatment systems. It may be 

susceptible to shock loading of organic matter and bactericidal chemicals. 

 

Figure 5.2: An immersed membrane bioreactor (Jefferson et al., 2001) 
 

5.1.2.2  Fixed Film/Growth Systems 

(Elisabeth V. Münch, 2005) 

 

Fixed film/growth systems are systems where the microorganisms are attached to a surface that 

is exposed to the water. Many locally available package plants employ a purely fixed film system 

or a combination of fixed film and suspended growth systems. Two variations of this system are 

briefly described below:  

 

 

 



 125 

 

a) Rotating Biological Contractor (RBC)  

The Rotating Biological Contactor (RBC) (Figure 5.3) supports a biologically active film, or 

biomass, of aerobic micro-organisms. An RBC treatment system typically comprises of three 

units:  

 Primary Zone: A settlement/sedimentation tank where wastewater enters and solids settle and 

are stored for subsequent removal. Anaerobic digestion may take place in this tank.  

 RBC: This is where the biological treatment takes place. Numerous discs attached to a shaft 

form the RBC assembly, which is partially submerged in a trough to create an environment 

for an active biomass to develop on the media. The RBC is slowly rotated to bring the 

biomass into alternate contact with the wastewater and atmospheric oxygen.  

 Final Clarification Zone/clearing tank: Here settlement of the mixed liquor and excess 

biomass takes place.  
 

 

Figure 5.3: A rotating biological contactor (Jefferson et al., 2001) 
 

b) Submerged Aerated Filter (SAF)  

The SAF process can be described as follows: Settled wastewater is fed from a primary tank into 

the first stage of a reactor at a controlled rate, where it is mixed with the aerated bulk liquid 

already present. Air is introduced into the reactor through a fine bubble diffuser system at the 

base of each chamber. A uniquely structured media is suspended over the fine bubble membrane 

diffuser to provide optimized contact between the oxygen-rich wastewater and the biomass.  

 

With a high surface area to volume ratio, the media supports a biologically active film of micro-

organisms, to treat the wastewater by using oxygen from the air provided. Manufactured from 



 126 

lightweight vacuum-formed PVC sheets (for example), bonded together to form packs, the media 

can easily be removed for maintenance.  

 

When the oxygen-rich wastewater comes into contact with the biomass attached to the surface of 

the media, organic pollutants are broken down by the biomass. The flow of air can be controlled 

to optimize the levels of dissolved oxygen within the reactor, ensuring that the process is energy 

efficient.  

 

5.1.3.  The range of locally available greywater package plants for toilet flushing 

The range of locally available on-site greywater and wastewater treatment units that exist locally 

and whose effluent has been advertised as suitable for toilet flushing is presented in Appendix 

B1. Information on these plants was obtained from the following sources: 

 Guidebook for the selection of small water treatment system for potable water supply to 

small communities. WRC report no TT 319/07. (Swartz et al., 2007); 

 Evaluation of sewage treatment package plants for rural, peri-urban and community use. 

WRC report no. 1539/1/06. (Gaydon et al., 2006). 

 The Global Directory for Environmental Technology (The Green Pages, 2009).  

 

Detailed information on each of the package plants was obtained by requesting specific 

information from manufacturers/suppliers using performance criteria obtained from the 

documents above. Manufacturers/suppliers were typically contacted as follows: 

1. A letter was drafted explaining the project and requesting plant specific information using 

a questionnaire (Appendix B2); 

2. This letter and questionnaire was faxed or emailed to the relevant contact personnel and 

telephone calls were made to confirm receipt and request responses. 30 manufacturers 

were originally collated, 25 were sent questionnaires and 10 responded. Table 5.1 

presents the summary of the 10 locally available greywater/wastewater treatment package 

plants and the key element in the selection process. 

 

 

  

http://www.eco-web.com/


 127 

 
  

Table 5.1: Summaries of the 10 locally available greywater/wastewater package plants and the key elements in the selection process 

 



 128 

  

Table 5.1 (continued): Summaries of the 10 locally available greywater/wastewater package plants and the key elements in the selection process 

 



 129 

5.1.4.  Framework for the evaluation of greywater reuse package plants 